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Ll EGYPTIAN- FRENCH JOINT VENTURE
L3 N\l GREATER CAIRO METRO

AL THAWRA LINE (LINE 3) PHASE 3

Em f'ﬁ?‘?‘? CONTRACT No. 78 f METRO
MATERIAL SUBMITTAL FORM
Rubric Group Issuer Lot Ref Number Index

Doc. Numbering 9|4|0 G}Z J|V|C 3|0]0 S 2]8]4 D|-

Date: 08-Sep-2021 GRﬂchE;:&b"ﬁE}Ro LINE 3 - PHASE 3
NSULTING ENGINEER

Material / Product: MISCELLANEOUS - ALUMINUM COMPOSITE PABEL. Approved

Description: Aluminum Composite Panel. ‘_mwmmm\‘:‘r;r:‘h c:" Prta:;

Supplier: Habiitty undsr the cantract. witheut limiation

(1) Wellbond: Head office: 22 Ahmed Tayseer Street, el jvi
Tel: 202-26900177 / 202-241941390  Fax: 208
Manufacturer: Wellbond
Usaqe & Location: Aluminum Composite Cladding At Overground / Elevated stations or wherever Indicated in the
Arrangement Drawings.
Beferences:
s NAT Letter No. NAT-TD/2019/1310/470, dated on 2th September 2019 & letter No. NAT-TD/2021/338/470.
s Approved WF No.40068 "WELLBOND Prequalification for ACP supply and installation”.

Attachments:
1- Compliance with technical specification (4 Pages)
2- Aluminum composite panel material technical data sheet (12 pages). No. of Samples
3- Fixation System, Anchors, accessories & sealant Data sheets (36 Pages). . ‘es Yes( /)
4- Fire Test Reports (28 Pages). ‘: !992 No ( )
5- Warranty& Quality Certificates (4 Pages).
6- Colors & Samples (4 Pages).
Remarks:
Samples previously delivered in Index —A.
Prepared by Reviewed by Approved by
Function: ; i Technical Manager for
Sr. Architectural Engineer Arrangement QA/QC Manager
Date: 08/09/2021 08/09/2021 08/09/2021
Name / Signature: AMARZOUK MAL M. HAMED
i ;

Employer / Consultant Response (Approval/ Comments): Material

() Approved

( ) Approved Except Noted

() Rejected
FUNCHONG cicvcivinniv iavrmuionsnsasin v as erssvas sy S sa e e W SR P FHe 1 49 649 SV e waa s ol o Vo SRS SO RN SN SRS R s TR S S o
LAV Ty T T T (D=0 T
[ | L

Appendix 2 - 840/G2/JVC/300/Q/005 Rev. A- Procurement Control
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Orascom Construction = =
Jisadii..4 Armed Forces Enginecring Authority
CONSULTING ENGINEERS
£ ATYTD
iy —
“ ACUD A|)'\llNlﬂTHATIv:‘I’;"(.AMTA!
CONBTRUCTION Project NN1 New Capital LFE TR EVSRE T PP TS e
" Administrative Capital for Urban Development
Material Approval
Number: OC-MA-GEN-00-8049 REV 01 Date: January 15, 2020 | Num. Of Pages : 1+ 87 Ad
Area / Location: Project: NN1
Item used:
Discipline:"

Structure

This submlt‘tal is assued in order to .approve Alumlnum Works (curtaln wall, wall ctaddlng doors, windows &
Sky light) from Alumil ( Metal company) for NN1 Projest. We herein approve the supplier's catalogues
matched with our design / specifications.

Attachments :

01-Data sheet
02-Manufacturer certificate
03-calibration certificate

06-Copy of standards
07-Copy ref. DWG/specifications
08-Sketch / As built

1- Technical Data Sheets
2- References

04-Free sample 09-Test Results
05- Color Chart 10-CDs
11-Catalogues
Comment :
Refernces:

Date: o l;_& /L )\ b:a\_b

Delivery :
Country of origin : Lacal Manufaciured -
[For Contractor Mame: Bassem Moawad Consultant Review:

Results:

The client / consultant has inspected this submittal with all its contents and the result is:

Ser. No ltem Description Status
(A} {B) {C) (D)
1 Curtain wall ALUMIL system M6 =
2 Sky light a"
3 Top hung window P
4 Automatic sliding door (Dormakaba)
5 Doors Hinged (infernal & External) P
6 DOORS Hardware e
B8 Aluminum composite panel PYDF ( WELLBOND) [ 74 /
7 Air foiil louvers —
8 JOTUN Super Durable 2003 powder coating £~
g Sphinx Glass -
10 Rock Wool (/
11 Anchor 28.4 HILTI e
12 EPDM Marco compound P
13 Sealant (CPS) Dowsil TW a—
14 Structural Glazing Sealant Dowsil comning 993 -
15 Sika Backing Rod - d/‘
=z

Note:

' ("P)//‘)—*H-*—S‘_;_

PRl SAVER Y \}rgs ¢ Y, Legios v

“AL!—XL_.——Q

)L(’L‘W\NLJ\)'L—C'\’ &1

o] '| LI
\_Mg )ll(x‘/\JL__,yﬁ_Lx §\ \ \C,\,yj‘(-:w i
Legend: {A): Approved (B): Approved with comments {C): Revise and Re-Submit (D): Rejected:

EHAF Consulting Engineers

Date:

Signature :
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Date: 13/9/2020
Request no: MS/01/AR/0021/REV00

Project No. & Title: E19016 - The Central Park of the New Capital of Egypt

Employer: Engineer: Co :
. ) : ntractor;; Arab Contractors
3 gt clin | 2 i
et b7 gt K sosssin crot-A s
:;\, Tiew Urlan Communiaet Avthoriy a I_
il o 6 Azl gal) Ay tulkel} P.E_J st &)

/1172021 74243 < | 012 00

1. Material description (one item only on this form) :
ALUMINIUM CLADDING.

2808 : padhall &) e pda gl 1 B g sl s

Area of application : CP01-A BULIDINGS WORKS
. B} Drawing ref. : E19016-0102D-FD-CP01A-PH00-GT1S-A-201 B.O.Q. ref. 2 500
i . . ) o .0.Q. ref. no.: 57
(e &) Ol cparigall dolen 1 utigad) IS a5ty 5 dlal) Specification Ref. ; 57500 Standards:

) Attach all relevant technical llterature ked .
- s “gb ‘;Nj . \}::‘" . ,5;_; : ds&ﬂ marked to Identily relevant description, current Test Certificates, samples as appropriate

2. Manufacturer / supplier [ |
| | —
O e [T O - . [ Company Name: WELLBOND \ [T | L ‘
s Address : 22 AHMED TAYSEER STREET,EL MARWA BUILDINGS.HELIOPLIS.CAIRO
pasie g g s Bl jel At i) Local agent : R e TR T
v Badncl) LaG0 Uitk O iie BOI : BOS :pieell [ Aafiody gles 3. Delivery :
il Loz ol ) ) 2 5ally 390 o g Country of origin: EGYPT
Availability
T (®) Locally Manufactured (O overseas
WELLBOND :ziwaihl aul WELLBOND 13 5all aui
Delivery : Ex-works/ total duration [
Estimated time of arrival on site [
30 @ 10 Aadin { psin ¥l 1l a2l gat Hai) bl ol e 74243 pud 102: a3 A6
" Program : Date materlal required on site
Ziale 3,407 el O il a8 v/ s ¥ ¥ Latest date for order [ 1
= R Wa certify that the above submitted Items have been reviewed in detail and are correct and in strict conformity with the contract
Joliall | 8l %al) e

il 2020 [ gl

drawings and specifications except as otherwise stated; also that the materlal sources indicated above have been reviewed In detall
and that they will supply the submitted items in conformity with the above and deliver same timely.

Submitted by : ENG.MOHAMED HATEM Signature: "\R 0\/\0\ Y Q 6

4. Engineer's Representative comments: [ Approved
| ( Qﬁ Q_J\ _2’ E Approved as noted
= R{Q( D \T% N Qmm i E Revise and
resubmit

[: Rejected

[ Sample required
[: Tests required
[ Additional
Information
raquirad
Manufacturer's

/ {3
Signature: V&y\- Datn:iﬁ\w\ % guarantes

required
Approval shall not relieve Contractor of his liabilities under the Contract or constitute authorization of any change to Contract Documents.
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H; ';E | ] ? \
C [ ACE CONSULTING ENGRIEERS 2 X /.tjhssnmaied Ceanidants 7]\__
Eovis & Infrasiacure Seudies MOHARRAM BAKHOUM: = HASSAN ALLAM i, & Infasmocue Sucies HASSAN ALLAM w
Prof. Dr. Sameh Abde-Gawud —CONSTRUCTION— Prof. D, Serels Abde Gawad — CONSTRUCTION— ‘-&q %?
Smaala Culie ;\.U:u.u ‘_,."s....m £ _peiiall
I aFeSEa { roval tt : e I (Approval Submittal) Jds] ais | TRNS. —l
(ACE) (padb puns) wall Gpabdinll) Gpunigadl | (AC) (ustaiall gy bdio) : L,MIJ el 4o 2 A, : | (ACE) (ps3k p2e) wadl iu3s 3 il i) Ggasigall | (AC) cuganiall (ug sl ; JL e LD ) 51 AS,5 1 o |
D Planning Cocurment D Method Statement D _Schedule D Report ! Waterial ﬂ Sample D Planning Document D Method Statement l:l Schedule  ° D Raport ! . Material m Sample
D Specification & Standarﬂ Bregualification DDCUI'HEHD Skatch D Shop Drawings D QA/QC Document D Catalog D Speciication & Stand:rD Pregualification DocumenD Sketch D Shop Drawings D QA/QC Document D Catalog
l D Civil u Architect D Electrical D Plumking D HVAC ; D Other | 4 [ Q Ciwil ! Architect D Electrical D Blumbing D HVAC D Other |
[ !] MT01 O wroz O en ' I | H vro ] wro2 O an _I
I e R R (HAC) C Ll Bl AT S S (HAC) SI5Lest &) G 455 G o s
s — [ e T emes [ eaw e e T T B
‘ Ad iy 10 e 19, Aug, 2021 | Rev.00 HAC-AC-TR-02487 . AQ ;10 e 18, Aug, 2021 | Rev.00 HAC-AC-TR-02487
Aluminum Composite Panels :gsas) Aluminum Composite Panels :gsasal
(01) &8 (;:J‘-‘\‘ zo i adladl Aluminum Composite Panels o fwslall 4l ol 1Sisul (38 5. < (O1) i szl J2ae Al Aluminum Composite Panels o fslall aall ool pSiabed (34 50
Lo WELLBOND : iS4 gl WELLBOND : 3S 4 gl
o 1+ \ 1 P & 1 % -l
: E TN If \ | Al sl o IV e e itz 1yl 21 e clie
20 el R e ; 3
é 3 | J j__l._J__,; | coesdll 5 sbaie Y1 £ LY els conesaldY! p slaim Vs LY ela
o - i
i |
dlall £ g pdall pta 2543 sbiall oill) eiSall i Jsiall p g pdall yae 2850 Jsbiall 5 (S8 e
—ﬁ‘;@am;f. ?;inﬁj J;E&_asu.m;,- o il f o
e V* : T <
isdis et o
: (RCE) (rs5h non) o) i ot ] (AG) Gl s Gl s | (ACE) (2554 124) < 4 13 0081 Gy | (AC) Grnial G i ool ¢ 32
cetigall e 3 cetigall a3l

—

O _é/a;a_ o %uj A b2 0‘)/—2*-%’ \2\&—\?(_‘:1

5, o B2 -\ Fharcall Arels 85,0 0 G\ fﬂr

2
st YAl o
‘\mj ¥ 25'2? ‘%j

u) rmg Qr“‘r‘ A/:”

T st gen aes A [ 58T By apdill slay g Ciliadla ga 2es oG [ ] cBadh oy asee A [ ]
55 S il Sy nsh e o[ A BNl e el ety G Jarll Sty ciBade pa s B ]],f-*— 23 e a8 oy g e it :0 [ Sibadlal o gy iy o Janll Glay SlBaYG g ks B [ o]
g o J\ | A gl e gt b ) \ 8 gl

”)’c’j'/‘ ol i | Al s
; / | el pesipaly 4 / _/ alall iyt

7 at . ERURTTY .
AT a0 e ; AT A s
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ENVIROMENTAL DESIGN GROUP

| _Archi dscape Archi Envir 1 Planners
A -
AN Yoy

B pall O By sy 5k /g g pia

Bagaat} 4uH) yentf Cilaalnall Aig / lllall

2021/2/21 g

Sy / A8y Bl

b das

rra -

il gl g asthaall cluhdl (a gady

Y ity Aalall Al ainl) i) oSinks M s ya
g ool il g -1
Ayl A0kl aeladll -2

(Al 5 s ) S8yl ya Uil Aaluaall ol g gIESH G 2 SYI (38 30 -3

S G pSiand

deaf ciata /udigall @Jﬁﬂu‘\" Siaa

@ . Chns éf\ /s

9, E1 Obour Buildings, Salah Salem st, Cairo, Egypt. Tele(+202)24042017, Fax.: 02-22620843
www.edgegypt.com
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WegoNDP  COQRPENSE

I{‘\ 31;!1?;%3 jLn_,“J d--ngaJl --n_ : 1l \

HHATIN A ALART

nsa-evioestudior ] [ =
» ==
KUV JORS | RCTL UG 2SN PR E S TOU | PR LU S P y . .
NISEIRCIEICE NI PO IV PRCICOn | B 119 Project: 10th of Ramadan Railway Project
Bagaedl Wil jesll wilagmeJt o
o Bagacdl bleos Lgae s 5l -
Wik AN A ilee PRI S S e e Reference: ACJV-L25-CO-MAS-QAQC-150-0088
] . T "' Subject: Reply on (WF-13650) Aluminum composite panels 4mm total thickness used in
NN N S\ RGN - TP “ P aluminum cladding from (Manufacturer: Well Bond)
\ \V &) e LA a Sy gl AS 1 / aleal) WE: 22779
' . Date: Oct 31,2020 ]
. 539'3-3‘“ EJJ*“"EA"‘\ Ay le.'ﬁy‘ ‘L‘AJ"“ L.J)\_\B.“ & L) &_L)“"“ Ls'“ BJ\JA}]L.: Che Documents submitted by the contractor are revised against the following:
o e 1) Specs. Ref. (CREEC-L25-DD-SPEC-ARC-400-0001[6])
O sall aliadiall codall el Sl psle IV 8 gl aldie | G geadny Wl 351 ol QUKN 15 L3y ® Section 18, Item 4
2) B.0.Q
. ECG bl il o Wll 33 1 ol dall el gall Gy " Section 18, Item 3

3) Drawing
A< LS WL 1o o ) . . . = General Detail, Detail No 15
o5 W B 1034 dark gray silver 5 WB-1101 white 45")5 2 ‘ &~ A ("l"‘“ >R 4) WF 13650, Aluminum composite panels 4mm total thickness used in aluminum cladding from
(Manufacturer: Well Bond )
5) NAT Letter No. “TD/2264/690™ Aluminum Composite Panels, dated November 26, 2020.

-wellbond
omments:
. . . . . ' ocation and Scope of work | e Location: not mentioned.
cooe a8ill g al Sadl (318 ) oy ) glindig s Scope of work: Aluminum work.
» Mention the area where the work to be performed is described.
. Company Profile Refer to WF 13650
i gl G ’ Ve . Qualification Certificates | It includes the following:
3 éﬁ — IS0 9001:2015 valid to Nov 18, 2018
3-&5-&9.35 b ) gaaiall Adsda u&p Ll i g . Job References Refer to WF 13650
. ’ ) . Compliance Sheet Submit a compliance certificate /evidence for finish coat
fluoropolymer, air leakage and deflection limits comply with project
specs as mention in the compliance sheet
_ Product Catalog / It includes:
( Technical Data Sheet e Regular aluminum composite panel (LDPE. core)
e Fire retardant aluminum composite panel (B1).
e Fire retardant aluminum composite panel (A2): non Combustible
mineral and organic core
1046-1
Project Engineer Project Contractor
12 e A il 308
o i E B N ==
AVIC INTL Vo
il
Project: 10th of Ramadan Railway Project
3. The contractor should nominate and submit a certified applicator from the manufacturer for
approval.
' ’ . 4. Installation system approval subject to site Mock-up.
U - - = Approval Status j Code “B”, Approved with comments. o
newdomyat@hotmiailicom = 2V /3 € WAVE Lz v oV [ YELYANA L YETAYE o YELFAYY B Teeny gty o8, bzl Lolas Rt o
Prepared by: Reviewe, ]
L '
Eng. AmanY HikaL Eng. JOSE CASTRO
/Rrwa.} ﬂ ) \i’\/@}{.,
21 20




/’

\\

WeLLgoN®  COQQPR oF

)

Ministry of Trade & Industry Aelially 3l 5519
Chemistry Administration 2l S Al .

Established in 1898

A VA ple Cuwwld

I Al fpaiial) Janal

I B p g
Al clily

5 a3l /alaal 4336 a5 Y1 |
il Jllal /Jalacal Zalad) 51 |

(V1) 1Al asdl joiadaal 2 |
—— 1S Al Janal) 38 |
b e Yo s VA0 Laalaf A 42l (e 5l 140l iy |

el gl Balgd s |
XY JEVT/0A st ) Jasall 456 |

‘Bl Lga_}aﬂd.a_,ls.emy(_ligc—lus Mlu.qm‘

7 Housing and Building National Research Center
SR, \
/)| suilding Physics Instiute [.%
FIRELAB
T = R

g i B
% Fire Deparcment

FSI and SDI test results
Table (1): The tested sample result

L 33ma e Al 5 VS5 e AW B0 sl | \

NN, ﬁ;:sum&c.uu'*" - YOXaVNY uﬂl-uuc-ub
T = I S T |
|
R E“chsen _)LQ; 'al.‘.;u'l_l U.ucl...u 54l (31 5all 4.4_,'!.1‘: _)Lu;' I-l}!hn.\! uﬂ:\.l.“ |
B S "'.mhﬁ'uum!_pﬂi
TR W - Jeallcily 3 |
e By COTETAM VT 5 d.n.u.hq.-si (S a2 iy S 8 .f.i:muf-'!-.a-wl=
sy ik
Sl = s = il
(35l matl ' syl i
Al ;LSJJM ;J.ln!l J.n.\h ol 2 (0 wgll -Lu:J'- U2l ale ?hm_ubw:L_moJ_dd_l_);ﬂu_;hﬂ\JL_ln'ul
.*ei-uile-.'ﬂi'%abd:ﬁel_sﬁmi Erichsen s> |
Al o dga A glona b o AT CiliaS (Y Lebiiatg « Aimll Lyt Ablaall Luatl) W) Jia3 Y g Lathal) Ainl) ol Aol b - |
LAY A (e g Lalad) Baal Aaliaal] Jalesy s oA day cilisel] Wiy Bty - '
(_)J‘_}-I:\nj-'ll.e-i) ,Jiﬂl,)l.!m\caJhuAuLw.iluaLdmlmnJ.A.Lg@Hdll.nLunng.wli.‘DbnMJLua‘ll_mewlug_ﬂ- |
FIE i i |
ladf ysdall |
P ¢ Sl | |
—c. i ‘“\iu_?
- N e A S|
a_)thildaLLdm__;s_)Al B (i ; 1238])

m;mnmﬂ:qaf\ﬂ @men,._ﬂ\
< he

23

Material Tested/ID Method/Condition | Test Result | Classification
Well Bond Aluminum Composite panel ASTM E84 FSI=0 Class “A”
de: A2
il SDI =50
Remarks

e The sample was delivered to the laboratory by the entity requesting the test

e The aforementioned data according to what was mentioned in the letter of the body requesting the test without
any responsibility on the center.

e The attached results apply only to the results are not valid for the approval of any quantitative production /
and practices / supplies / as well as export and is not considered as a conformity certificate

e The Egyptian code must be referred to if there is a mechanism to determine the periodicity of conducting the
test.

e Thisreport is valid for Three months. It is not allowed to reproduce this report except with the written consent
of the center.

e The laboratory is bound by the terms of the international standard for accreditation of laboratories ISO 17025
of 2017 in terms of confidentiality of data, transparency and neutrality with customer.

Tested and report by
(\“%,/L QK? ,;.J'IL /

Dr. Hamada Shoukry Ass. Res. M. M. Ibrahim

Eng. Aya Zaki

Prof. Dr. S\S/ Shebl

wpsil Gleg pitall Glalaicl
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4789874946-01
Page 1 of 18

Project number: 4789874946

470507434 6-01
Page 2 ol 18

Report summary
SUMMARY TEST REPORT
Performance objecctive of preduct:- Dolormining Lho porlorminos of o molorial whon

On (product): 10t of Ramadan railway LRT PROJECT tented in accordancs th N Ta0 1L716:2010

In accordance with: Genceral Product Product Refercnce Product Product weight per
EN ISO 1716: 2010 . . . .

X N . i Description Thicknecss unit arca
Reaction to Fire - Determination o
of the gross heat of combustion (calorific value) _ . : (mrn) {ka/m?)

Accoaloed alaminiun pane] IO el Ramadan rai lway
On behalf of:Wellbond ACP with a orotfilsd mineral LT [ROJECT™ 1.0 d.18208
Factory -
Attaga Industrial Area core .
Suez IVDF Coating “IVLF Top coabt” .03 0. 0aa
Egypt Aluminiom “AlToy 2003 01687 050 1.3645
Edhesive Film “Z2is TE + 0% AR™ O, 0hLo (R
Report Issued: Minceal Coroe Spanscr was unablo Lo
2021-09-20 e ree . 3.0 57000
provide his infoermalion
Polyoslor Coaliing “Paolyeslor boellom oosl” n.0ne 0LOTan

| Test Sponsor el Thend Aluminum compaosi e panc] Taclory |

Componcnt Part PCS pcr mass (MJ/Kg) | PCS per arca (MJ/m?)
Fylie Coalling Ta.4G7 0.721%
ATuminium 0L ononn 0000
Adhics i wo 45,3967 ALT0%
TSk, BESHLLS Minoral coro FLR430 13.3%51
Aodhens iwe 45,3967 207089
ATuminium L oo n.ancen
Folyeslor Coaliing TH.LAH03 0.z608

Datc of test

200 July 2027

Ui Inlernalicnal Goermany Embdl, Am OboerTeld 19, 83026 Raosenheim,

Test Location -
Lermany

Copyright © 2021 UL International (UK) Ltd, Unit 1-3 Horizon, Kingsland Business
Park, Wade Road, Basingstoke, Hampshire, RG24 8AH authorizes the above named company
to reproduce this Report only for purposes as described in the Conclusion, provided it
is reproduced in its entirety.

| 27-LO-F0856-3.3, ISSUE 5.0, EN ISO 1716:2010
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Our Ref.: SYS-JV (AC&OC)-70M-0801-1245 01 August 2018 List of the Reviewed Documents
Arab Contractors
Orascom Construction JV y S et PV S
34, Adly St, Downtown, Cairo, Egypt [ | Bubric | Group | [Issmer Lot
p/RoF Approval | 9lalolagl2{s]v]clo]4]B

Attention to: Ahmed Shouki, 02 AUG 2018 e ‘ - - : > : T

Project Manager SN, Title _ M ; No. > nd

. Discipline: Amvangement

Project: Contract 70/M Type of Document: Material Submittal

Greater Cairo Metro Line 3 Title: Aluminum composite panels for

Consultancy Services for Design Revision and Implementation Supervision Stations cladding.

Phase 4B (From Haroun Station to Adly Mansour Station) Group: G2

Lot : Siations

Subject: Material Submittal - Aluminum composite panels for Stations cladding. Main Use ¢ Aluminum Composite Panels

of solid Core extruded thermoplastic
' matesial and panel thickness (¢dmm Thick). MIgILj0o10t0 1610 Al

Dear Sir, Manufacturer: Well Bond
Supplier : Technoframe
In reference to the Arab Contractor & Orascom Construction ]V letter, CML / PH4B / NAT / 4798, dated SPC, Reference: 5
15* July 2018, regarding the above mentioned subject, please find the attachments (l;S:i\f’l;i—;;fF—ALL—SPC—EHP ~2011-V1-
We remain at your disposal to provide any further information/clarification you may need. Samples included : 5 samples (6080 cm
and 4mm thickness). :
Yours Fai}b%y X | Refer to submittal CML/PH4B/NAT/4375

ssam Al

Project Miriger Status: APPROVED AS NOTED

Encl: Review Notice

CC: NAT

Arab Contractor &0rascom construction JV National Authority for Tunnels (NAT)
Name: Name:

Date: Date:

W EGYPT BRANCH :

1191 Corniche El Nile = World Trade Center Complex Buildings » Administrative Tower — 16th Floor

Postal Code: 112215 « Cairo = Arab Republic of Egypt (ARE) » Tel; - 202 2 577 5112 Fax: + 202 2 577 5113 EG\'P_T BRANCH y
1191 Corniche E! Nile * World Trade Center Complex Buildings * Administrative Tower — 16th Floor

stal . = Cal i . .
SYSTRA « soc’été ancnyme a directo’re et consel de surveliance | Capta soc'al 27 283 102 Euros | RCS Paris 387 949530 | APE 71128 | TVA intrs FR19387949530 Postal Cade; 112215 « Cairo » Arab RepUbhc of Egypt (ARE) = Tel: + 202 2 577 5112¢ Fax: + 202 2 577 5113
72-76, rue Henry Farman « 75015 Par's « France | Te +33140166100 = Fax +33 140156104

"""""""""""""""""""""""""""""""""""""""""""""""" SYSTRA » soc'été anonyme a directo re et conse | de survellance | Capita' social 27 283 102 Euros | RCS Par's 387 849530 | APE 71128 | TVA intrs FR1938754853¢
SYSTRA’s Ref : SYS-IV {AC&OC)-70M-0801-1245 Page 1 of 2 72-76, rue Henry Farman = 75015 Par's « France | Tel 433140166100 » Fax +33 140166104
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Applus®

LGAI Technological Center, S.A. (APPLUS)
[e UAB — Ronda de la Font del Carme, s/ -+ i
Conts U R G o Corn, Arolu S laboratories
T 43493 56720 00 File n® 21/32304980 Page 9 of 23
F +34 93 567 20 01 . i
wv+vw.appluslaboratories.com Ia bO I'a tO I'IES .
E/F
Page 1 of 23 6.3.—Results
TEST REPORT ﬂ&i’é/ E C EN 13823:2020
TS ENSaAYoOs SAMPLES I II III
FIGRA o2m1 (W/s) 0,00 0,00 0,00
Sponsor: \;Vgtllbond ACP FIGRA o..m (W/s) 0,00 0,00 0,00
actory _ LFS <toedge | <toedge | <toedge
éﬁt:zqa Industrial Area THRs00s (M3) 0,03 0,09 0,04
SMOGRA (m?/s?) 0,00 0,00 0,00
E t I I I
oyp TSPsoos (M?) 1,16 2,38 452
Prepared by: LGAI Technological Center, S.A. Release of inflamed
Campus UAB

Ronda de la Font del Carme, s/n
E - 08193 Bellaterra (Barcelona)

Product name: Aluminium Composite Panel

The test results correspond to the behaviour of test samples of a product under the
Report n©: 21/32304980-1 testing conditions themselves. They do not intend to be the only evaluation criterion to
assess the potential fire hazard involved in the use of the product.
Date of issue: 14t September, 2021

Date at which the sample was received: 24-08-2021
The testing of the product was carried out under the witnessing of a UL engineer.

1.- OBJECT OF THE TEST [ | Digitally signed by

¥ & Salvador Sufiol Galvez // Dgialfy Signed by Vanessa
_,_Z - Tutusaus Domingo

Fire tests of buildings products in compliance with the following standard:

e EN 13823:2020: “Reaction to fire tests for building products - Building products Laboratory Manager Technician Responsible of Euroclases
excluding floorings exposed to the thermal attack by a single burning item”. LGAI Technological Center S.A. (APPLUS) LGAI Technological Center S.A. (APPLUS)

The results refer exclusively to the samples tested at the time and under the conditions indicated.

The uncertainties expressed in this document pertain to the expanded uncertainty, which has been obtained by

multiplying the typical measurement uncertainty by the coverage factor k=2 which, for a regular distribution,

corresponds to a coverage probability of approximately 95%.

Applus+ guarantees that this task has been carried out in compliance with the requirements of our Quality and

This document may only be copied in full. Digital reports with an electronic signature will be considered as an original Sustainability System, and furthermore, that the contractual terms and legal regulations have been complied with.
document, as well as its respective electronic copies. The impression of this document will not have legal validity. This In the framework of our improvement programme, we would appreciate any comments you may deem appropriate.
document has 23 pages, of which 14 are annexes. LGAI, Technological Center, S.A. is not responsible for the These should be addressed to the manager who signs this document, or to the Quality Director of Applus+, at the
documentation and/or information provided by the petitioner. following address:satisfaccion.cliente@applus.com

LGAI Technological Center S.A. Inscrita en el registro Mercantil de Barcelona, Tomo 35.803, Foliol, Hoja N° B-266.627 Inscripcion 12 C.I.F. : A-63207492
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WeLLgoN®  COQQPR oF

4789874946-07
Page 1 of 8

Project number: 4789874946 A4789874946-07
Page 6 of 8

LFS < to sdge Compliant
SMOGRA 0.00(m2/52) Compliant
CLASSIFICATION REPORT TSPeoos 1.70 m? Compliant
On (product): 10t® of Ramadan railway LRT PROJECT Flaming
droplets/particles Hone Compliant
In accordance with: in 600s

EN 13501-1: 2018

) ) ) s . a is For homogenecus products and substantial components of non-homogeneous products.
Reaction to Fire - Fire classification of : \ :
: A b is For any external non-substantial component of non-homogensous products.
construction products and building B & i
elements d is For any lnternal non-substantial component of non-homogensous products.
2 is For the product as a whole.

On behalf of:Wellbond ACP

Factory . . . . .
Attaga Industrial Area 4. Classification and field of application
Eovs 4.1 Ref f el ificati

Egypt : erence of classification

This classification has been carried out in accordance with Clause 8 of EN 13501-
1:2018. Fire classification of construction products and building elements - Part
1: Classification using data from reaction to fire tests.

Report Issued:
2021-09-20

4.2 Classification

The product 10t of Ramadan railway LRT PROJECT, in relation to its reaction to

fire behavior is classified:
Fire Smoke Production Flaming droplets/Particles
Behaviour
Az s1 . do

Reaction to fire classification:

A2-s1,d0

This classification is only valid for the final condition of use described in
the present report

4.3 Field of Application

The classification of this product is walid only for the following end use

applicalions

Copyright © 2021 UL International (UK) Ltd, Unit 1-3 Horizon, Kingsland Business R . B ) B o .
Park, Wade Road, Basingstoke, Hampshire, RG24 8AH authorizes the above named company 1. Construction applications applied over any substrate with a minimum density
to reproduce this Report only for purposes as described in the Conclusion, provided it of B70Kg/m*, having a minimum thickness of 9mm and a fire performance of
is reproduced in its entirety. AZ2-s52,d0 or better

Thickness No Variation

Colour No Variaticn

Density No Variation
27-LO-F0857-3.6, ISSUE 5.0, EN 13501-1 2018, TABLE 1 Weight per unit area | No Variation

Composition Mo Variation

Construction Wo Variation

Mounting and fixing No Variation

Air gap details = 40mm

27-1L.0-F0857-3.6, ISSUE 5.0, EN 13501-1 2018, TABLE 1
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GOODSENSE
We goNP EGYPT
TEST REPORT
Mo, - GZIN1S110602835C
TEST REPORT So e
No. : GZIN1911060283SC T e !
Page: 4of T
Date : Nov 25, 2019
Page: 1ok 7 Classification and direct field of application:
This dassification has been camied out in accordance with EN 13501-1:2018.
CUSTOMER NAME: WELLBOND ALUMINIUM COMPOSITE PANEL-EGYPT g
ADDRESS: 22 AHMED TAYSEER STREET HELIOPOLIS CAIRO EGYPT e bot mz:'r Smoke production Flaming droplets
B = B | 1 . d | o
Sample Name : GRADE B FIRE-RESISTANCE ALUMINUM COMPOSITE PANEL Remark:
Other Information . PROJECT NAME: CAIRO METRO LINE 3- PHASE 4B The dlasses with their comesponding fire performance are given in Table 1.
Reaction to fire classification is basad on the 7-st cale of A1 to F, whers A1 is good and F i
Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, hjf o e e i e = gt iz dhe
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client. Statement:
ssassssssss The test results relate to the behaviour of the test specimens of a product under the particular
Date of Receipt . Nov 08, 2019 conditions of the test; _!hey are not intended to be the sole criteron for assessing the potential fire
hazard of the product in use.
Testing Start Date . Nov08, 2019
. . Warning:
Testing End Date © Nov25,2019 This dassificaton repor doees not represent type approval or certification of the product
Test result(s) :  For further details, please refer to the following page(s) The test laboratory has, therefore, play no part in sampling the product fior the test, aithough it holds

appropnate references o the manufacturer's factory production control that s aimed o be relevant

(Unless otherwise stated the results shown in this test report refer only to
to the samples tested and that will provide fior their traceability.

the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co., Ltd. GZ Branch Testing
Center

Quincey lee
Authorized signatory

Unlo‘i otherwiso ngfoua in wrlung this documcnl ia quad hy the cornp-ny -ublacl «a its Cenaral Conditions of Sorvice printed
rloaf, l hn % nnd for electronie format documente,
umlacl 1o Terms and Ooncll.l s for

Elac www.538.comle T ndlfion s-0-Documant.aspx.
Auentlnn ls dmwn to the Imlmlnn of Ilublny ndomn-ﬂcallon and Jurisdicton issues d"n??‘..?: ar:l lny%”ﬁ]:r J-g ocuunenl s
d hereon rorlocta the Company’s findings at the time of I1s intervention only and wknin the lmits of

COl
Client’s ' f any. The C sole responsibility is to its Client and this doﬂu no p-rli-u to a
& . transaction lrnm mtorclllng all their I'irnhll and obligations under the transaction d . This o cannot be rep
e = axcept in full, without prior writtan approval of the Company. Any unauthorized rv tion of the content or
[’ e v, Rl B appearance of this documant is uniawful and offenders may be prosecuted to the fullest exhn'l ol the lavr ualeuomevwlu stated the
hp(ﬁg(ﬁ mngSmlm ;; resuits shown in this tast reportirefer only to the sample(s] tésted and such sample(s) are retained for 30 days only. 1 Wnisna SRR EvEE v eribag. Wb depwresi i e by B L ] ﬂﬂmt-’f‘ﬁ“rﬁl E' arvice grabl
';“ £ Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telophone:(86-753%) 8307 1 1 '.'.‘.'.!",.'3'.‘.: '|;'M M‘whhh’”w .W H ‘:g‘-‘ lm-r-'--ﬁ
1443, or emall: CN.Doccheck@igs.com - lmu--udw:lml-uuuﬂ' g i o lIUI{E-l.::HI'.'IJ_!.l B -.-:E"" '?a?‘!nu:
| 19Kt Serec o GangzExnc Ty et DS, Gt O 510663 £ 86-20) 2155661 1 (86-20) 2075030 - wivw.5g5g704p com.cn *- rt::ﬁ.:‘.:'ﬁﬂ‘rm oy i Hekiciabigrig r.".‘.:.di"m“"‘:. TReE Bia gocn s b gt it e oy A4
TRFR T ALNTOEEE BN TR NQNE Wﬁﬂl- il LTSS e e o DLl TP OLCTEN ] CAPT] Lk rapd eddoed
300 | . - 4 65 X il i i L1 By . ko - i 1 iba "
o (BB TN - BFERFEENSHAEBER1088 HiE4R: 510653 1 (86-20)£2155361 f (A6-20)82075030 e sgs.china@sgs.com . -l-wr._*-' i g sapom of # Gapeny Ry o ;%ﬂ:l:‘:‘r‘ﬂmﬂh“,““‘r;__m;
1 e | adng oo o '“dllﬂ“l Dﬂ.’lHllw?ﬂ'llllahllll“lﬂlllw“lﬂhlmﬂlll‘iﬂ"ﬂIH’ Y Y

Member of the SGS Group (SGS SA)

Sarghe U G1004]  © BO-MGENESN | iK-TjEIIVOE  avw pigancor
|'+';I-.r.ﬂ ‘BFLEN AN FEAIE R RGN - | Do 'I_Jl'\-"m_ nam]
Bember of M SEE Geoup {BGE B

i pa oty B
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CLASSIFICATION OF REACTION TO FIRE
PERFORMANCE IN ACCORDANCE WITH

BS EN 13501-1:2018

Test Sponsor:

Wellbonrd Aluminium Composite Panel Co.
22 Ahmed Tayseer Strest

el Marwa Buildings, Heliopolis

Cairo, Egypt

T:-+20 122 776 5513

Website: www.wellbond.com.eg

Test Material:
4mm thick Aluminium Composite Panel — "10™ of Ramadan Railway Project LRT"

THOMAS BELL-WRIGHT
INTERNATIONAL CONSULTANTS Classification Report Reference No: VI062-3

lssue Date: 18-fan-22

PO BOX 26385, DUBAI UAE  T+O71({0j4E215777  fire@bell-wright.com  www ball-wright.com
DuBAl ABU DHABI DOHA RIYADH

Copyrightill This document shali not be reprogiuced sxc=pt in full without written approval of Thamas Bell“Ahght International Cansaltants
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THOMAS BELL-WRIGHT
INTERMNATIOMAL CONSULTANTS Classification Report Reference No.: VIOG2-3

7.2. Classification
The product, 4mm thick Aluminium Composite Panel in relation to its reaction to fire behaviar are

classified:
Fire behavior | Smokpe production i Flaming droplets i
A2 le | & | 1 : d | o

Reaction to fire classification: A2 —s1, d0

Remark: The classes with their corresponding fire performance are glven in annex A,

7.3. Field of application
This classification is valid for the following end use applications:
i. Lonstruction applications

This classification is also valid for the following product parametars;

Owerall product thickness Ma variation allowed
Product density Na variation allgwed
Product composition Mo variation allowed
Colour Mo variation allowed
laints Results valid for material with or without vertical &

herizontal joints of £ 15mm

8. LIMITATIONS
Thiz document does not reprasent type approval or certification of the product.

This report and all records of the tast to which It relates may be nat be retained by TEWIC further than
5 years from the date of testing.

This test report is respactfully submitted by: Thomas Bell-Wright International Consultants

Prepared by: _--B_i-y#lwr-_rl‘l and 'E"F'I;"":".-"Ed h':.': e
A A= ) ;
x P — e AN "\L{,_ //
B ey I
i { i POBoc 26385 3 /
g L2\ DUBAI- AE, | .-‘l.';

Su ke}#ﬁra gi

Sam Sancho Thomas \%ﬁ*_..____
anager - Reaction ta Fire

Fire Testing Enginser

T, S
k“.‘_‘j\_"}'_trl'ﬂl'l Dy
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